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CHANGZHOU KASING FLOORS CO.,LTD 
 
 
 

The following sample(s) was / were submitted and identified on behalf of the client as: 

Sample Description : SPC FLOOR 

Sample Receiving Date : Oct.04, 2018 

Test Performing Date : Oct.10, 2018 to Oct.22, 2018 
 

Test Result Summary 

 
No. Test item Test(s) Requested(Method) Result(s) Comments 

1 Density EN ISO 23996-2012 Method A 
Refer to next 

page 
/ 

2 Curling EN ISO 23999:2012 
Refer to next 

page 
/ 

3 Dimensional stability 
ASTM F1700-13A & ASTM F 2199- 

09 
Pass / 

4 Peel resistance EN ISO 24345-2012 
Refer to next 

page 
/ 

For further details, please refer to the following page(s) 

 
 
 
 
 
 
 
 
 
 
 
 
 

Signed for and on behalf of 
Shunde Branch 
SGS-CSTC Co., Ltd. 

 

 

Peter Zhao 
Approved signatory 
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Test Information: 

Sample description: See photo 

1. Test item: Density 

Test method: EN ISO 23996-2012 Method A 

Test condition:/ 

Test environment: (23±2)℃, (50±5)%RH 

Test result: 

Sample Density(g/cm3) Conclusion 

A 2.00 / 

 
2. Test item: Curling 

Test method: EN ISO 23999:2012 

Test condition: 

Place the test specimens horizontally on to support plates, previously placed in the oven, and allow to come to 

(80 ± 2) ℃. Maintain the test specimens at this temperature for 6 h in the oven. 

Sample Curling Conclusion 

A 0.1mm / 
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3. Test item: Dimensional stability 

Test method: ASTM F1700-13A & ASTM F 2199-09 

Test condition: 

Place the test specimens horizontally on to support plates, previously placed in the oven, and allow to come to 

(82 ± 2) ℃. Maintain the test specimens at this temperature for 6 h in the oven. 

Test environment: (23±2)℃, (50±5)%RH 

Test result: 
 

Sample Dimensional stability 
Requirement in ASTM F1700- 

13A Table 2 
Conclusion 

A 
MD 0.10mm 

≤0.51mm 
Pass 

AMD 0.11mm Pass 

Note: MD- Manufacturing direction 

AMD- Perpendicular to the manufacturing direction 
 
 

4. Test item: Peel resistance 

Test method: EN ISO 24345-2012 

Test condition: 

Test Speed: (100±5)mm/min 

Atmosphere Conditioning:（23±2）℃，（50±5）%RH 

Test results: 

Test direction Stripping resistance(N) Minimum value(N) Average value(N) 

 
MD 

#1 69.2  
69.2 

 
72.0 #2 74.7 

#3 72.0 

 
TD 

#1 71.4  
69.3 

 
70.6 #2 69.3 

#3 71.2 
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Photo Appendix: 

 

***End of Report*** 
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